CRUIS’N EXOTICA

S ECTION
FOUR

PARTS

WARNING

USE OF NON-MIDWAY PARTS OR CIRCUIT MODIFICATIONS MAY CAUSE SERIOUS INJURY
OR EQUIPMENT DAMAGE! USE ONLY MIDWAY AUTHORIZED PARTS.

« For safety and reliability, substitute parts and modifications are not recommended.

- Substitute parts or modifications may void EMC directive or FCC type acceptance.



Cabinet Front View

BEACON LIGHT ASSEMBLY
(SEE DETAIL DRAWING)

A-22506

FLOURESCENT LAMP ASSEMBLY
03-9947

CLEAR MARQUEE

31-3463.1
BACKLIT MARQUEE

04-12690-2
MOLDED BEZEL HOUSING |

08-8383
CRT GLASS

5675-15773-00
MID RESOLUTION 35" MONITOR

08-8016
MONITOR BEZEL

01-15090 ___{

SPEAKER GRILLE 01-14522

HOUSING PROP ROD
(LOCATED INSIDE CABINET)
DASH ASSEMBLY DECALS
—
(SEE DETAIL DRAWING) 03-9948
MOLDED DASH TOP HOUSING

COIN DOOR

(SEE APPLICATION CHART) PEDAL ASSEMBLY

(SEE DETAIL DRAWING)

04-10635
COIN VAULT ENCLOSURE

SECURITY BRACKETS, LEFT

04-12760-2
SECURITY BRACKETS, RIGHT

OTHER ASSEMBLIES

. 01-14889
DASH CABINET SPEAKER, 6.5" 5555-16059-00 MAIN TREAD PLATE

"\ SEAT/PEDESTAL ASSEMBLY
SPEAKER GRILL 01-13980 CASHBOX DOOR _ / /

(SEE DETAIL DRAWING)

Motion Pedestal Assembly

04-12959
(2) SUPPORT BEAM 4320-01123-368

2 (8) 1/4-20 X 2-1/4
TAMPER RESISTANT CAP SCREW

4700-00033-00
(8) .265 X .750 X .067
FLATWASHER

4701-00005-00
(8) 1/4 SPLIT LOCKWASHER e~

- o

i 'j
4320-01124-16
(8) 1/4-20 X 1 BOLT 4701-00005-00

LOCK WASHER

4700-00075-00B

(8) .296 X 1.0 X, 094

OTHER ASSEMBLIES 04-12640.10
PEDESTAL

CASTER ASSEMBLY A-23236

Parts - 2



Caster & Leveler Assemblies

. BRKT

20-10596
SWIVEL CASTER
SOFT
SWIVEL CASTER
SOFT

20-10596

~ >
< 4608-01
\(56) #8 X 11/16

I

HWH SCREW
4424-01182-00
<W4) JAM NUT W/Z*'\\S
08-8023
gW“») LEG LEVELER
/2*W3 20-10360
<2) SWIVEL CASTER
HARD 2
4420—01141—00\/ /:/
(44) FLANGE NUT 1/4 \_ o
20-10596 I
SWIVEL CASTER |2
SOFT 20-10360.
<4> SWIVEL CASTER
HARD
Marquee Interior View
04-12786 08-8383
BEZEL MOUNTING CRT GLASS
BRACKET
04-12690-2 5555-15098-00
MOLDED BEZEL HOUSING (2) 5 1/2 FULL SPEAKER
8 ‘OHM SHIELDED
/
‘ ) ) / ) ‘
- - /a <
20-9275-3 /
SAFETY CHAIN = =
I ||
= L R =]

|-

03-9956
/l u

(4) SHORT MARQUEE
RETAINER

5675-15773-00
MEDIUM RESOLUTION

BEACON ASSEMBLY
(SEE DETAIL DRAWING) 08-8016
CARDBOARD ;

BEZEL 39" VIDEO MONITOR

FRONT

VIEW

PERSPECTIVE

Parts - 3



04-12690-2
MOLDED BEZEL HOUSING

5675-15773-00
MEDIUM RESOLUTION
397 VIDEO MONITOR

MAIN BOARD
ASSEMBLY

POWER SUPPLY

(SEE DETAIL DRAWING) \

CASTER WHEEL
(SEE DETAIL DRAWING)

OTHER ASSEMBLIES
KEY LOCK BRACKET 01-11287

PAD LOCK BRACKET 01-11286
CABINET MOUNTING BRACKET 04-12787

4108-01219-11

(3) 8-32 X 11/16 SCREWS\

PART OF DOOR
CAM LOCK ASSEMBLY

01-11291
DOOR BRACKET

Cabinet Rear View

BEACON LIGHT ASSEMBLY
(SEE DETAIL DRAWING)

A-23353
ON/OFF SWITCH
ASSEMBLY

VIDEO NECK BOARD ASSEMBLY

03-8326
|~ (2) HANDLE PULL/VENT

ELECTRONICS ASSEMBLY
V" (SEE DETAIL DRAWING)

INE CORD

LIN
/7(SEE DETAIL DRAW&,

Lo’
A -

BRACKET AC PLUG
(SEE DETAIL DRAWING)

TRANSFORMER
(SEE APPLICATION CHART)

Rear Door Assembly

01-8989
UPPER DOOR LOCK CAM

01-7264
LOCK RETAINER PLATE

4420-01141-00
(2) 1/4-20 FLANGRIP NUTS

01-11285
LOCK PLATE

20-10350
DOOR LOCK CAM ASSEMBLY

N KEYS

S PART OF DOOR
CAM LOCK ASSEMBLY

4320-01164-20B

4420-01141-00 X (2) 1/4-20 X 1 1/4 FLAT HEAD
(4) 1/4-20 FLANGRIP NUTS N N BOLTS
.
03-7602
20" VENT HOLE COVER
11-1367 4320-01164-20B

REAR WOOD DOOR

Parts - 4

(4) 1/4-20 X 1 1/4 FLAT HEAD
BOLTS




Marquee Assembly

4108-01219-16 04-12690-2 4408-01128-00

(11)
SHEET METAL SCREW.~

03-9947
CLEAR MARQUEE

039956 .- |
(4) SHORT MARQUEE ~
RETAINER

31-3463.

BACKLIT MARQUEE UPPER MARQUEE

SPEAKER BAFFLE

01-15090
SPEAKER GRILLE

4506-01106-24B ™,
(8) 6-32 x 1 1/2

(2) 5 1/2 FULL SPEAKER
8 OHM SHEILDED

(2) 4—40 FLAT HEAD

SCREW ﬁ\ SHEET METAL SCREW
5555-15098-00, Z4406—01128—00

48 X MOLDED BEZEL HOUSING (4) 8-32KEPS NUT

BEACON LIGHT ASSEMBLY
(SEE DETAIL DRAWING)

1 03-9633

RETAINER
11-1377

08-8383
CRT GLASS

S
4108-01219-16 4108-01219-11

(6) #8 X 1

(8) 6-32 KEPS NUT
01-15091
CRT GLASS MOUNTING
BRACKET

4320-01124-16
(3)1/4-20 X 1

RM-22-38 HEX HEAD BOLT

(2) .38 X .06 SINGLE
PVC FOAM TAPE

20-9275-3

(4).265 X 1.00 X .067
FLATWASHER
04-12786
BEZEL MOUNTING
BRACKET

AC Power Assembly

4004-01041-06
(2) 4—40 FLAT HEAD
PHILLIPS SCREW

5102-14240-00
LINE FILTER
A-23089

5733-12869-00

PANEL FUSE HOLDER ASSEMBLY

4004-01041-06

(3) #8 X 11/18
SHEET METAL SCREW

4408-01128-00
8-32 KEPS NUT

4700-00135-00B SAFETY CHAIN

BRACKET AC PLUG

A-22506
FLOURESCENT LAMP
ASSEMBLY 15w 18"

04-12845
MARQUEE MOUNTING BRACKET

4020-01100-16
(9) 1/4-20 X 1
TAMPER RESISTANT SCREW

4700-00032-00B

(9) 265 X .625 X .067
BLACK OXIDE FLAT WASHER

PHILLIPS SCREW SCREW
~
01-15054
AC BRACKET COVER
04-12639.2
AC PLUG BRACKET LINE CORD AND PLUG

(SEE APPLICATION CHART)

Parts - 5



Motion Seat Pedestal Assembly

31-3374
SEAT DECAL

4108-01193-10B
(8) #8 X .63 TAMPER RESISTANT
SCREW WITH WASHER

H-23275.1
SERIES SPEAKER CABLE

4406-01128-00

(4) 6-32 KEPS NUTS

5555-16223-00

(2) BUCKING SPEAKER
04-12765

SEAT TOP SPEAKER GRILLE

04-12812
MOLDED GRILLE ASSEMBLY

01-15032
MAIN SEAT GRILLE

5555-16059-00
SPEAKER WOOFER
6.5"

04-12452-3
MOLDED SEAT

4110-01001-20
4110-01001-20 (7) #10 X 1.25 TAMPER RESISTANT SCREW

(4) #10 X 1.25 TAMPER RESISTANT SCREW

H-23287.1
SEAT CABLE

04-12453.3
SEAT SLIDE ASSEMBLY

4700-00091-00
(6) 3/8 FLAT WASHER

E-1125

|
|
|
|
1 ®
LOCKTITE BLUE 242-3 i | [ Y
& - t s
4324-01124-8 i e i o
(6) 5/16-18 X 1/2 [ -

HEX HEAD BOLT

4700-00075-00B
(6) 1/4 FLAT WASHER

- E-1125
4701-00005-00B LOCKTITE BLUE 242-31

(6) 1/4 LOCK WASHER

4324-01124-16
(6) 1/4-20 X 1
TAMPER RESISTANT BOLT 01-15119.2
TREAD PLATE

16-11042
MAXIMUM WEIGHT LABEL

16-11043
MOTORIZED SEAT CAUTION LABEL

OTHER ASSEMBLIES
04-12640.10
AC POWER SWITCH CABLE H-23392.1 PEDESTAL
12V INTERLOCK CABLE H-23391

MOTION FRAME SPEAKER CABLE H-23436

INTERLOCK BRACKET 01-15248

Parts - 6



Motion Pedestal Electronics Enclosure Access

(6) 4020-01148-16

1/4-20 X 1

TAMPER RESISTANT

FLAT HEAD MACHINE SCREW

01-15119.2
TREAD PLATE

(4) 4320-01124-24

1/4-20 X 1 1/2”

HEX HEAD MACHINE SCREW
04-12827.1

ACCESS PANEL ASSEMBLY

(4) 4700-00075-00B
9 0 X .094
16-11045 BLACK FLATWASHER

CAPACITOR WARNING LABEL

H-23436
MOTION FRAME

A-23513
SPEAKER CABLE ELECTRONICS ENCLOSURE

(2) 4108-01219-11
#8 X 11/16
SHEET METAL SCREW

01-15256
PEDESTAL END CAP BRACKET

(4) 4420-01117-00 /\/\S
1/4=20 HEX NUT \/ﬁ

04-12640.10
PEDESTAL

04-12780.5
DECALED REAR PANEL

% (12) 4420-01117-00.
(4) 4700-00121-00B 17420 HEX NUT (2) A-23232
’%E/gc; 'Ffﬁsrw?sﬁg% ROLLER ASSEMBLY
(4) 4020-011000-32

1/4-20 X 2"
5643-16370-00
TAMPER RESISTANT
BUTTON HEAD CAP SCREW INTERLOCK  SWITCH

Parts - 7



Motion Seat Pedestal Base

(ONIMYHAQ TIV13Q 339)
JYNSOTONT SOINOHLOF I

13M0vdd T3S ¥3agny
J3LNNOW JOOM
¥G2ST-T0 (2)

13MOoved a73IHS
4388NY/AN0HHS LHII
¢-GGZST-10

HOLIMS ¥3X400Y
YIMOd OV €YOTT-9T  TvD3A ALHVS Lv3S

00-2€9YT-2195 ZYOTT-9T TvD3A ALIAVS LHOITM
00-0LE9T-€¥95  HOLIMS MOOTHILNI
T'/282T-¥0 ATEW3SSY 1ANVYd SSTOOV

ANOYHS H04
dT4IHS v38dny
0289-€¢

S3ITANISSY ¥3HLO0

ASSY TV1S30d3d
0T 0¥92T-10

a384vg NOTAN
T-€990T-02 (2)

(ONIMYHa Iv13a 33S)
ASSY 31LV1d WOLLOZ

m MIYOS SdITTIHd av3H
NYd ¥/¢ X 2¢-9

g2T-v0210-900% (92)

(ONIMYYQ TIVL3Q 339)

ASSY HOLOW (2)
13M0vyg QT13IHS
¥388NY/0N0YHS 1437
1-652ST-10

MINOS SWIS avaH
NId | X z2¢-8
91-/2210-800% (8T)

(ONIMYSA TIVL3a 33S)
ASSY ¥3T7108 ()

ANOYHS OJILSY1d
T'8€6CT-¥0

MIYOS dvO QvIH
13M00S 91-8/¢
2€-6.0T0-¢20v

NVd 1v3S
€'668¢T-v0

dI4ONY14 AvaH
X3H 8/G X 02—v/1|
O00-6TTTO-22VY

dI¥ONY1S QVIH
X3H 8/S X 02—/l

0T-82TT0-020% (S) mm%“@x wmd
HIHSYMLV 1S
h . . 800-50000-T0. (9T)
¢e0" X GC9" X Gcd ASSY 31V1d dJOL 1NN X3H 0z—+/1

00-T2T00-00L¥ (S) 00-LTTTTO-0ZtY (9T)

Parts - 8



¥0S€C-H 379VvD IAIHA HOLON
G8¢EC¢-H 319VvDO O0Ad IdNSOTONS
¥8¢€¢-H 3I19VO d3IMOd DAAN8Y
€8¢E¢-H 319vO HOL1OVINOD OV

S3AIMANISSY 43HL10

3sSvdg SOINOYLO3713

~ 1'668CT-¥0
o O ATddNS H3Mod

h VOl ASY
9T907-02

d3010H JOLIOVdVO
6805T-T0

JOLIOVdvO
00-90€9T-0109

MIHOS SW3S

A
/ VSl ADCC Qv3H NId 8/¢ X z¢-8
90-/2210-800% (€)

ASSY d0d 431411034

/ INN Sd3X 2¢-8 8210

00-82TT0-801¥ (2)

- _ : MILDS SdITTIHG
G > Ov3H Nv¥d 8/¢ X 2¢—01

NOISNILX3 ‘ < \ 90-900T0-0T0Y (2)
149 319v0 64d i

1850T-0¢2

MIHOS SdITIIHd
av3H Nvd 8/¢ X Z¢—01
90-900T0-0TOV (9)

SNOILOINNOO JLv1d
NOILONNIM g3000N3

Electronics Enclosure Assembly

ASSV d0d JOdldg—H

SNOILOINNOO J1v1d T°9262T-70

NOILONNM JOLONW

d3IN00 SOINOYLO3 14
dd400 3N T1°006¢T-¥0

J1V1d NOILONNM JOLON
T'T062T-70

S319v0 JOLOW d3dT3IHS 1HOIY % 14371
Z-v¥62T-v0 ‘T-v¥62T-10

J1V'1d NOILONNr J3000N3

¢'G¢ST-10
S31av0 d4300ON3 d3d13IHS LHOIY % 1431

Z-G¥62T-¥0 ‘T-G¥62T-70

,
,
,
E%mm&jfg m
Av3H Nvd 2/1 X 2¢—01 |

80°000T0-0T0Y (8)

(WVYDVIA ONIFIM 33S) "ALIYV1O 04 Q3LLINO
FIVMALIVH ANV ONIFIM JNOS ‘310N

Parts - 9



Roller Assembly A-23232

(4) 20-10680-3
NYLINE BEARING

01-15075.2
TOP WHEEL
REINFORCEMENT BRACKET

4700-00113-00
518 x 1.0 x .055
FLATWASHER

(7) 20-8712-50
1/2 SHAFT E—RING

(2) 2010676

2 x 1 RED
POLYURETHANE
WHEEL

02-5384.1
SHOULDER SCREW

(2) 02-5388
CENTER SPACER

(2) 0412706
ROLLER ASSEMBLY
BRACKET

(2) 2010562
2 x 1 BLACK
POLYURETHANE
WHEEL

(2) 02-5358
LARGE SPACER

02-5356-2
RIGHT WHEEL PIN

///// >
fl- 01-15260 B .
WHEEL SPACING -
% BRACKET -

02-5356-1
LEFT WHEEL PIN

(2) 02-5357 N
SMALL SPACER ~

Motor Assembly A-23234

03-9970

20-10622-24 HOME SWITCH CAM

3/16 X 1.5
SPRING PIN

02-5359.2
CAM

(2) 4002-01105-06
2-56 X 3/8
PAN HEAD

(2) 4020-01082-04 MACHINE SCREW

1/4-20 SOCKET HEAD
SET SCREW @
(2) 4008-01041-10
8-32 X 5/8 \/
FLAT HEAD MACHINE SCREW

@ 4006—01017—04/

832 X 1/4
ROUND HEAD MACHINE SCREW

(4) 4320-01124-12
1/4=20 x 3/4
HEX HEAD BOLT

01-15097.4
MOTOR PLATE

20-10611.1
1/8 HP MOTOR
WITH ENCODER

01-15247
MICRO SWITCH BRACKET

(2)01-8240

5647-12693-06 #2—56 PLATENUT

SUB MINI MICRO SWITCH

(4) 4701-00005-00B
1/4 SPLIT LOCKWASHER BRUSH ~ ASSEMBLY

Parts - 10



OTHER ASSEMBLIES

AC INTERCONNECT CABLE H-23589

Bottom Plate Support Assembly

04-12713.3
TOP PLATE BRACKET

20-10562
POLYURETHANE WHEEL

4322-01231-24
3/8-16 X 1.50 LG
SHOULDER CAP SCREW

(30) 4008-01227-04
8-32 X .25 PIN
HEAD SEMS SCREW

(2) 04-12711.1
MOTOR SHIELD

20-9950
SPHERICAL ROD END

4426-01135-00
5/8-16 HEX NUT

04-12712.1
PIVOT SUPPORT BRACKET

04-12710.3
BOTTOM PLATE

(4) 4700-00075-0B
296x1.00x0.94
FLAT WASHER

(4) 4420-01117-00
1/4—=20 HEX NUT

SEAT PLATE GROUND STRAP H-23586

Parts - 11



Dashboard Assembly

(ONIMYHAQ TIV13a 33S)
S1¥vd Q3Lv13d ANV
T33HM ONIMFILS

(ONIMYYQ TIv13a 339)
A18NISSY
d0d ¥3L4IHS

INVLSIS3Y ¥3dAVL
/2 X 0%/ (%)
2T-00TT0-020v

H3IHSYMLY TS
£90" X SZ9 X 9T (v)

d00-2€000-00L¥ 90" X 8¢
Jdvl WY04 OAd

8€-¢¢-Nd

MIYIS TVI03dS

gL/LL X ze—-8 (g)

TT-6TCT0-80T¥

SAVdAIA
26S0T-0C

(ONIMYYQ TIVL3a 339)
A1GNISSY 00d
TOMINOD ¥3INID

(ONIMYYQ TIVI30 33S)
ATGNISSY
aod NoLLNg

& ppf

[
0

3180 L4IHS dv39

T¥CTTe-H
Sdv10 318v0 (9)
-GG9.-€0

31V1d HSva
2'60vCT-v0

LN &3 22-8 GL
00-82T10-80v%

¢'8¢6¢T-¥0 379VD AVdAIN
2-T9¥2T-¥0 LHOIY '13NOVHE HSVA
T-T9¥2T-¥0 1437 '13MOvHd HSva

S3IMGNISSY d3HLO

dIYONY14 0¢—+/1 SINN (8)
00-T¥TT0-02iv

SSINIVYH
HOLIMS M3IA

TE9EC-H

divdg dNNOdO

98-/¢€¢cH

aNNOHO 378VO
JOVLI0A 3NN
€9¢€C-H

SSINYVH
NOLLNE 01avy/1¥v1S

99¢€C-H

1NN d3M ¢=—-8
00-8¢TT0-80v1

SIAN g3 0v—v (8)

~ 00-¥2TTO-vOvY
(ONIMVYA TIv13a 33S)
WSINVHO3IW ONIY33LS
HIHSYMLY 14

ze0" X 2€/6 X 8/1 (¥)

00-€0000-00L

430VdS
ONIINNOW avdAIY (v)

0.€5-¢0

Parts - 12



Center Control Pod Assembly

04-12435.2

4108-01219-05 DASH ASSEMBLY

(5) 8-32 X 5/16 SCREW PCB
SPECIAL
H-23218

DASH LED
POWER CABLE
04-12515.1
MOLDED CENTER
CONTROL POD

31-3215-1,
OVAL PUSH BUTTON
START

31-3371-3
PLASTIC DASH
5795-15667-20 INSERT - THIRD
26 PIN RIBBON N
CABLE
> T——
J
@.
~
~
~
31-3371-2

PLASTIC DASH
INSERT - SECOND

31-3371-1
PLASTIC DASH

INSERT - FIRST
OVAL PUSH BUTTON
RADIO
Steering Wheel
4028-01191-16B
STEERING WHEEL SOCKET HEAD BOLT
MECHANISM SHAFT 1/4-28 x 1
(SEE DETAIL DRAWING)
20-10189
LOCK WASHER
EXTERNAL TOOTH
20-10606
STEERING WHEEL (HOOP)
El-219
AS REQ’D LOCKTITE 680
4020-01100-20

44270118300 (3) 1/4-20 X 1 1/4
JAMNUT, 11/2-20 TAMPER RESISTANT CAP SCREW
<
STEERING WHEEL - > \@
MECHANISM KEY
(SEE DETAIL DRAWING) > N 03-9910-3

% ~ STEERING WHEEL CAP COVER
% \\\
4701-00005-008 - %}%
(3) 1/4 SPLIT LOCKWASHER ~ S
Q
% N
~N N
SN
Wy
4010-01100-08

(6) 8-32 X 1/2
TAMPER RESISTANT CAP SCREW

Parts - 13



Steering Mechanism 20-10627

2

S

G

MIIN Ev3S

S
N
AFTINd
AIM L4VHS INIHd d3H100L NOLOW
£8T0T-02 64¢520 6208-7T
€
e
~

1139 d3H100L
98T0T-0¢

43LINOIINILOd ONIY33LS
00-606¢T-7T0S

Parts - 14



Button Pod Assembly

03-9797
KMOLDED BUTTON HOUSING

4008-01041-10
(2) 8=32 X 5/8 FLATHEAD SCREWS

01-14919
BUTTON OVERLAY

4008-01093-10B
(4) 8-32 X 5/8
TAMPER RESISTANT SCREWS

31-2390-16
OVAL PUSH
BUTTON — RED

04-12411
BUTTON MOUNTING BRACKET

A-22781
PUSH BUTTON SWITCH OVAL 31-2390-17
ASSEMBLY OVAL PUSH
BUTTON —WHITE
OTHER ASSEMBLIES
31-2390-18
LAMP MINI-SWITCH, D41 5647-12133-00 OVAL PUSH
LAMP BULB, 14V, #658 24-8828 BUTTON — BLUE

Shifter Pod Assembly

03-9793
MOLDED SHIFTER HOUSING

4008-01041-10
(2) 8=32 X 5/8 FLATHEAD SCREWS

4008-01093-10B
(4) 8-32 X 5/8
TAMPER RESISTANT SCREWS

04-12410
SHIFTER MOUNTING BRACKET

SHIFTER ASSEMBLY
(SEE DETAIL DRAWING)

Parts - 15



Shifter Assembly 20-10495

Parts - 16



Pedal Assembly 20-10135

Beacon Light Assembly 20-10546

(2) MOUNTN@/E |
SCREWS } |
RETAINER

BEACON
BASE ASSEMBLY

Parts - 17



Lamp Assembly A-22506

20-10443
LAMP HOLDER W/STARTER

20-10480
STARTER

04-11106
HOUSING ASSEMBLY

4408-01128-00

NUT 8—32 KEPS

BALLAST

(SEE CHART BELOW)

20-10444 N
LAMP HOLDER SO

24-8809 OR 24-8874
FLOURESCENT BULB 18" 15W

CONVENTIONAL LAMP BALLASTS:

20-10263 100VOLT 50/60 Hz
20-8749-8 120VOLT 60Hz
20-10220 220VOLT 50Hz
20-10384 220VOLT 60Hz
20-10379 230VOLT 50Hz
20-10380 240VOLT 50Hz
20-10236 240VOLT 60Hz

20-10444
LAMP HOLDER

04-112411

FLUORESCENT HOUSING 4002-01105-04

SCREW #2-56 P—PH

~
~
~
~
~

20-10481.2
ELECTRONIC BALLAST

1
N
N
|
i
i

20-10444
LAMP HOLDER SO

/ H-22507 24-8809 OR 24-8874
CABLE ASSEMBLY FLOURESCENT BULB 18" 15W

S

Parts - 18



Coin Door Assembly
KEY

CAM LOCK P COIN ENTRY
m PLATE

g 27-3729
NUT WASHER 27.3725 BUTTON BEZEL
CAM LOCK ARM ENTRY /REJECT
& BUTTON
S

24-8768 @
LIGHT BULB .

4555 or #259

SOCKET \%/ @

27-3730 or

27-3733
REJECT BEZEL

- ' 27-3731
- REJECT FLAP

BLANKING PLATE

NOTE: SEE COIN DOOR
APPLICATION CHART FOR
ASSEMBLY NUMBER

TN
e | .
/// | \>

=7 \ —

= _z ‘l
¢ | _~= |

L

<o 7 - —|--03-8863
\ §*§; -7 | CASH TUB
\
\\ STEEL ENCLOSURE
\
\
|

5580-13476-00
COIN METER

Parts - 19



Power Supply 20-10537

LINE CORD
CONNECTOR

ACCESSORY POWER
OUTLET

INTERNAL
12vDC FAN

H-20353
/\DC AC KI2 CABLE

12 PIN CONNECTOR
DC POWER 5060-15755-00
LINE FILTER (REQUIRED

FOR EUROPEAN MODELS)

01-15100
(2) POWER SUPPLY

D.C. MAIN POWER

MOUNTING BRACKETS CONNECTOR
PINS FUNCTION COLOR
1,2,3 +5 VDC RED
4,5,6,7,8 GROUND BLACK
9 -5 VDC WHITE
10,11 +12 VDC YELLOW
12 —12 VvDC BLUE

NOTE: Many computer grade power supplies use alternate wire colors.
This is acceptable as long as the pinout is correct.

Electronics Assembly A-23332

04-12770.1
WHEEL DRIVER PCB ASSEMBLY

POWER SUPPLY
(SEE DETAIL DRAWING)

iy

7
|

¥

Parts - 20

H-23271.3

5733-12869-00
(4) FUSE HOLDER

GAME ELECTRIC
MAIN HARNESS

04-12790
|,/ WOOD ELECTRONICS RACK

™\ A-22538
CPU ASSEMBLY

5556-13956-00
2—PIECE FERRITE BEAD

04-10652-18
RIBBON CABLE

OTHER ASSEMBLIES NOT SHOWN

LED ADAPTER ASSEMBLY 04-11132
AMPLIFIER BOARD 04-12662.1



CPU Board Assembly A-22538

P9

SERIAL PORT

Us3

fDP SWITCH 2

H
=
ot

u21

U47

DIAG
C=lvo
[+ ]soun
POWER

1
1
1
1
I
U4
U2

V|
— ha) rg) ~ s3]
= — — — - [Tl ~
o o o o o > )

Parts - 21



Field Replaceable CPU Board Parts

DESIGNATION | PART NUMBER FUNCTION DESCRIPTION
u47 5460-15676-00 Config Memory Backup Module
F1, F2 5735-13853-00 Circuit Protection 2A SB Fuse 5x20mm
U2 A-5341-16431-11 Sounds EPROM Assembly
U3 A-5341-16431-14 Sounds EPROM Assembly
U4 A-5341-16431-15 Sounds EPROM Assembly
u10 A-5341-16431-1 Programming & Images EPROM Assembly
ull A-5341-16431-2 Programming & Images EPROM Assembly
Uiz A-5341-16431-12 Programming & Images EPROM Assembly
U13 A-5341-16431-13 Programming & Images EPROM Assembly
ui4 A-5341-16431-3 Images EPROM Assembly
Ui5 A-5341-16431-4 Images EPROM Assembly
Ul6 A-5341-16431-5 Images EPROM Assembly
ul7 A-5341-16431-6 Images EPROM Assembly
Ul8 A-5341-16431-7 Images EPROM Assembly
ul9 A-5341-16431-8 Images EPROM Assembly
uz22 A-5341-16431-17 Images EPROM Assembly
uz23 A-5341-16431-18 Images EPROM Assembly
u24 A-5341-16431-19 Images EPROM Assembly
uz25 A-5341-16431-20 Images EPROM Assembly
U26 5347-16378-00 Memory Backup Lithium Battery
U53 A-23750 39” Game Instructions PIC Assembly

Parts - 22




Wheel Driver Board 04-12770.1

I

Ta
MOTOR

P4

+ +
Fe FL .
3d
[
ce
C3
ute
O us
F3
pe
. PS P6 . . P7 = P9 :
Field Replaceable Wheel Driver Board Parts
Description | Part Number | Designation

Fuse 4A SB 5731-14094-00 F1, F2

Fuse .63A FB 5731-15627-00 F3

PLD Assy Primary A-23362 U3

PLD Assy Secondary A-23363 U3

Parts - 23




H-Bridge Board 04-12526.1

g e ’ s |2
[Zh % g
c
W
—
Fl
[
[ P22 j [] P14 [ ] [] P21 j
TO MOTORY RIGHT TO MOTORX LEFT
Field Replaceable H-Bridge Board Parts
Description Part Number Designation
Fuse 5x20mm, T6.3A, 250V | 5731-14529-00 F1
PLD Assy Primary A-23446 u3

Parts - 24




Supplementary Parts

Power & Protection

AC Line Filter, 5A, 250V

5060-15755-00

AC Line Filter, 6A, 250V

5102-14240-00

Ferrite Bead

5556-13956-00

Cables

IDC Cable H-20353
26-Pin Ribbon Cable 5795-15667-48
AC Interconnect Cable H-23355

AC Line Voltage H-23272
Beacon Light Cable H-23123
Braided Ground Cable H-22327-86
Control Panel Cable H-22094
Dash Umbilical Cable H-23273.3
Fire Wire Linking Cable 20-10536-16
High Current Power Cable H-23371
Main Harness JAMMA Cable H-23271.4

Bill Acceptor Adapter Cable H-23639
Documentation

Caster Installation Instructions 16- 11010
Operators Manual 16-40076-101
Product Registration Card 16-10650

Tools & Game Installation Hardware

Bolt, hex head, ¥4-20 x 1

4320-01124-16

Bulb, #555, 6.3V, .25 Amps

24-8768

Bulb, #161

24-8840

Fuse, SB, 4A, 250V

5731-06314-00

Fuse, SB, 1A, 250V

5731-06569-00

Fuse, SB, 7A, 250V

5731-09432-00

Fuse, SB, 3A, 250V

5731-10356-00

Fuse, SB, 4A, 5x20mm

5731-14094-00

Fuse, 5x20mm, T2.5A, 250V

5731-14532-00

Fuse, FB, .63A, 250V, 5x20mm

5731-15627-00

Screw, SMS, #8 x 1-1/2 TRX

4108-01160-24B

Screw, Tamper-Resistant, ¥4-20 x 1-1/4

4020-01100-20

Screw, SMS, #6 x 2, P-PH-S

4106-01018-32

Screw, Tamper-Resistant, ¥4-20 x 2-1/2

4020-01100-40

Torx key, T-25, Long arm 20-10144
Torx key, T-10, Long arm 20-9642
Hex L-Key, 5/32, Tamper-Resistant 20-10542
Torx Key, T-20 20-9620
Torx Key, T-27 20-10140

Washer, Flat, .265 x .626 x .067

4700-00135-00B

Washer, Flat, .265 x .750 x .067

4700-00033-00

Washer, Lock, %, split

4701-00005-00

Washer, Lock, ¥4-20, internal tooth

4702-00014-00B

Parts - 25



Transformer Application Chart

Part Number

Voltage & Country

5610-16292-00

5610-16292-01

5610-16292-00

120 VAC USA

230 VAC Europe

100 VAC Japan

Line Cord Application Chart

Part Number
Country

5850-
14699-01

5850-
14699-02

5850-
14699-03

5850-
14699-00

5850-

14699-04

5850-
14699-05

5850-
14699-06

USA

UK

Italy

Japan

New Zealand

Germany

Spain

Denmark

Finland

Holland

Norway

Switzerland

Hungary

Canada

Austria

France

Australia

Belgium

Coin Door Application Chart

Part Number

Country

02 | 03

04

06 |07 |09 |11

13 |14 |15 | 17

18

20 |22 |23 |24 |33

USA

UK (09-80000)

Italy

Japan

New Zealand

Germany

Spain

Denmark

Finland

Holland

Norway

Switzerland

Hungary

Canada

Austria

France

Australia

Belgium

Parts - 26




